
S T A T E  O F  M A I N E  
DEP A R T M EN T  OF  EN VI R ON M EN T A L  PR OT EC T I ON 

 
 
 

 JANET T. MILLS MELANIE LOYZIM 

 GOVERNOR  COMMISSIONER 

 

AUGUSTA BANGOR PORTLAND PRESQUE ISLE 
17 STATE HOUSE STATION 106 HOGAN ROAD, SUITE 6 312 CANCO ROAD 1235 CENTRAL DRIVE, SKYWAY PARK 
AUGUSTA, MAINE 04333-0017 BANGOR, MAINE 04401 PORTLAND, MAINE 04103 PRESQUE ISLE, MAINE 04769 
(207) 287-7688 FAX: (207) 287-7826 (207) 941-4570 FAX: (207) 941-4584 (207) 822-6300 FAX: (207) 822-6303 (207) 764-0477 FAX: (207) 760-3143 

 
web site: www.maine.gov/dep 

 

 
June 23, 2025 
 
Mr. Michael Tibbetts 
Superintendent 
Berwick Sewer District 
P.O. Box 15 
Berwick, ME. 03901 
 
RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101397 
[...]
regulations or permits issued thereunder (or more stringent State or local regulations): Section 
405 of the Clean Water Act, the Solid Waste Disposal Act (SWDA) (including title II, more 
commonly referred to as the Resource Conservation and Recovery Act (RCRA), and 
including State regulations contained in any State sludge management plan prepared pursuant 
to subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control Act, and the 
Marine Protection, Research and Sanctuaries Act. 

 
Maximum daily discharge limitation means the highest allowable daily discharge. 
 
New source means any building, structure, facility, or installation from which there is or may be a 
discharge of pollutants, the construction of which commenced: 
 

(a) After promulgation of standards of performance under section 306 of CWA which are 
applicable to such source, or 
(b) After proposal of standards of performance in accordance with section 306 of CWA 
which are applicable to such source, but only if the standards are promulgated in accordance 
with section 306 within 120 days of their proposal. 

 
Pass through means a discharge which exits the POTW into waters of the State in quantities or 
concentrations which, alone or in conjunction with a discharge or discharges from other sources, is a 
cause of a violation of any requirement of the POTW's NPDES permit (including an increase in the 
magnitude or duration of a violation). 

 
Permit means an authorization, license, or equivalent control document issued by EPA or an approved 
State to implement the requirements of 40 CFR parts 122, 123 and 124. Permit includes an NPDES 
general permit (Chapter 529). Permit does not include any permit which has not yet been the subject of 
final agency action, such as a draft permit or a proposed permit. 
 
Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency, 
federal agency or other legal entity. 

--------------------------------------------------------------------------------------------------------------------- 
Revised July 1, 2002                                                                                                    Page 11 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
 

STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 
--------------------------------------------------------------------------------------------------------------------- 

--------------------------------------------------------------------------------------------------------------------- 
Revised July 1, 2002                                                                                                    Page 12 

 
Point source means any discernible, confined and discrete conveyance, including, but not limited to, any 
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal 
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged. 
 
Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage, 
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or 
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic, 
commercial or agricultural wastes of any kind.  
 
Process wastewater means any water which, during manufacturing or processing, comes into direct 
contact with or results from the production or use of any raw material, intermediate product, finished 
product, byproduct, or waste product. 
 
Publicly owned treatment works ("POTW'') means any facility for the treatment of pollutants owned 
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or 
other public entity. 
 
Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material 
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which 
chemicals have been added.  Septage does not include wastes from a holding tank. 
 
Time weighted composite means a composite sample consisting of a mixture of equal volume aliquots 
collected over a constant time interval. 
 
Toxic pollutant includes any pollutant listed as toxic under section 307(a)(1) or, in the case of sludge use 
or disposal practices, any pollutant identified in regulations implementing section 405(d) of the CWA.  
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 
 
Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to support, and that under normal circumstances do support, a prevalence of vegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 
 
Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity 
test. 



 
MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

 
AND 

 
MAINE WASTE DISCHARGE LICENSE 

 
PROPOSED DRAFT FACT SHEET  

 
Date: March 8, 2024 

Revised May 19, 2025 
 
PERMIT NUMBER:   ME0101397 
LICENSE NUMBER:  W000566-6D-E-R 
 
NAME AND ADDRESS OF APPLICANT: 
 

BERWICK SEWER DISTRICT 
Powderhouse Road, P.O. Box 15 

Berwick, ME. 03901 
 
COUNTY:  York County 
 
NAME AND ADDRESS WHERE DISCHARGE OCCURS: 
 

BERWICK SEWER DISTRICT 
Powderhouse Road 

Berwick, Maine 
 
OUTFALL COORDINATES: N 43.25393 W 70.84261 
 
RECEIVING WATER/CLASSIFICATION:  Salmon Falls River, Maine - Class C 

New Hampshire - Class B 
 
COGNIZANT OFFICIAL AND TELEPHONE NUMBER:  Mr. Michael Tibbetts 
                 Superintendent 
                Tel: (207) 698-5740 
                E-mail: bsd.mtibbetts@gmail.com 
 
1. APPLICATION SUMMARY 
 

a. Application - The BSD has submitted a timely and complete application to the 
Department for the  renewal of combination Maine Pollutant Discharge Elimination 
System (MEPDES) permit/Waste Discharge License (WDL) #W000566-5M-C-R which 
was issued by the Department on January 22, 2003 for a five-year term. The WDL 
authorized the discharge of up to a monthly average flow of 1.1 million gallons per day 
(MGD) of secondary treated sanitary waste waters and tannery process waste waters from 
a publicly owned treatment works to the Salmon Falls River, Class C, in Berwick, Maine. 
In January of 2009, the Prime Tanning Company permanently shutdown the tannery 
down. It is noted the Salmon Falls River is an interstate waterway and is classified as a 
Class B waterway in the State of New Hampshire. See Attachment A of this Fact Sheet 
for an aerial photograph depicting the location of the treatment facility and outfall.  



ME0101397 FACT SHEET Page 2 of 53 
W000566-6D-E-R 

 
1. APPLICATION SUMMARY (cont’d) 

 
b. Source Description:  The Berwick Sewer District collects and treats domestic waste water 

from approximately 1000 domestic users within the District’s boundaries. The District 
operates and maintains three (3) pump stations and 14.5 miles of collection piping. The 
District also receives and treats up to 70,000 gallons per day of septage brought in by 
from private septage haulers.  The collection system is a separated system with no 
combined sewer overflow (CSO) points. 

 
c. Waste water treatment: The BSD facility is currently designed to treat up to 1.1 MGD on 

a monthly average basis. Treatment consists of two primary clarifiers, three aeration 
tanks with fine bubble aeration and three secondary sedimentation tanks.  Treated waste 
waters are disinfected using sodium hypochlorite and then de-chlorinated using sodium 
bisulfite prior to being discharged the receiving water via an outfall pipe that is 
submerged and discharges a few feet beyond the riverbank. All aspects of treatment are 
controlled and monitored with SCADA. Septage is screened and held in an aerated 
holding tank and slowly added to the treatment plant through SCADA over 24-hour 
periods. The secondary treated wastewater is discharged to the Salmon Falls River via 
and 18-inch diameter pipe that terminates in the center of the receiving water below the 
Lower Great Falls dam.  
 
Sludge is sent to a holding tank and then dewatered with an incline screw press and 
hauled off site for disposal by private contract. 

 
2. PERMIT SUMMARY 
 

a. Terms and conditions: A summary of the limitations and monitoring requirements in this 
permitting action include: 

 
1. Carrying forward the monthly average flow limit of 1.1 MGD based on the dry 

weather design capacity of the waste water treatment facility. 
 

2. Carrying forward the summertime water quality-based mass and concentration limits 
for BOD5 and TSS limits which were based on recommendations in the approved 
2004 TMDL for the Salmon Falls River. This permit is establishing more stringent 
wintertime technology-based mass and concentration limits based on 06-096 CMR 
Chapter 525(3)(III), for secondary treatment domestic waste water given the tannery 
is permanently shut down. The wintertime mass limits and concentration in the 
previous permit were based on a weighted mass of domestic waste water plus tannery 
waste water. 

 
3. Carrying forward the technology based monthly average and or daily maximum 

limitations for  settleable solids, pH and total residual chlorine. 



ME0101397 FACT SHEET Page 3 of 53 
W000566-6D-E-R 

 
2. PERMIT SUMMARY (cont’d) 

 
4. Establishing more stringent technology based monthly average and daily maximum 

E. coli. bacteria limitations pursuant to revisions to Maine law, 38 M.R.S. § 
465(3)(B), amended February 16, 2018, with a reduction in the monthly average 
limitation to 100 colonies/100 ml and the daily maximum limit to 236 colonies/100 
ml which are being established in this permit. The limitations are more stringent than 
the State of New Hampshire’s Class B standards. The limitations remain in effect on 
a year-round basis at the request of the State of New Hampshire. 

 
5. Carrying forward a seasonal (June 1 – September 30) daily minimum dissolved 

oxygen requirement on the effluent which is based on recommendation in the TMDL 
in an effort to improve dissolved oxygen levels in the receiving water. 
 

6. Carrying forward summertime only monthly average mass and concentration limits 
for total phosphorus based on recommendations in the TMDL. 
 

7. Carrying forward the water-quality based monthly average and daily maximum mass 
and concentration limits for total chromium based on anti-backsliding provisions in 
federal regulations. 
 

8. Carrying forward seasonal monthly average and weekly average water quality-based 
mass and concentration limits for ammonia based on recommendations in the TMDL. 
 

9. Establishing monthly average and daily maximum water quality-based mass 
limitations for total zinc as the most recent statistical evaluation of the previous five 
years of total zinc data indicates the discharge has a reasonable potential to exceed the 
acute and chronic ambient water quality criteria (AWQC) for total zinc. 
 

10.  Carrying forward the monthly average water quality based whole effluent toxicity 
(WET) limitation for brook trout based on anti-backsliding provisions in federal 
regulations. 
 

11. Modifying Special Condition I, Disposal of Transported Waste in Wastewater 
Treatment Facility, to allow the facility to receive up to a maximum of 100,000 gpd 
of transported waste but carrying forward a daily maximum limit of 70,0000 gpd to 
be introduced into the treatment process or solids handling stream.  

 
12. Establishing a seasonal (April – October) rolling average water quality based total 

nitrogen mass limitation consistent with the U.S. Environmental Protection Agency 
(EPA) General Permit for nitrogen loading to Great Bay in New Hampshire.  

 
 



ME0101397 FACT SHEET Page 4 of 53 
W000566-6D-E-R 
 
2. PERMIT SUMMARY (cont’d)  
 

13. Establish Special Condition K, Adaptive Management Framework, to address the 
total nitrogen loads from the BSD discharge and non-point source runoff from the 
Town of Berwick to Great Bay, a nonattainment waterbody. 

 
14. Carrying forward Special Condition B (K in this permit), Ambient Water Quality 

Monitoring, as the facility has been participating in said monitoring for twenty years 
with results still indicating there are sporadic periods of time during the summer 
months that indicate the receiving water has excursions of dissolved oxygen 
standards. 

 
15. Eliminating the requirement to maintain a formal pretreatment program given the 

tannery has been shut down since 2009. 
 

16. Reducing the monitoring frequencies for BOD, TSS, settleable solids, E. coli bacteria 
and total residual chlorine based on USEPA and Department guidance on monitoring 
frequency reductions.  

 
b. Licensing/permitting history: 
 

October 21, 1985 - The Department issued a renewal of the Waste Discharge License 
(WDL) to the Berwick Sewer District for treatment and discharge of up to 1.1 MGD of 
combined municipal and tannery derived waste waters to the Salmon Falls River. 
 
September 25, 1991 – The EPA issued a renewal of NPDES permit #ME0101397 for the 
treatment and discharge of up to 1.1 MGD of combined municipal and tannery derived 
waste waters to the Salmon Falls River. 
 
June 4, 1993 – The EPA issued a Findings of Violation and Order for Compliance to the 
BSD for exceedances of acute Whole Effluent Toxicity (WET) limits and ordered the 
completion of a Toxicity Identification Evaluation (TIE) and a Toxicity Reduction 
Evaluation (TRE).  
 
1994 to 1995 - Berwick SD developed plans for the expansion of the waste water 
treatment facility to include a single stage nitrification process to reduce ammonia which 
was identified as being the cause of the toxicity problem. The nitrification process was 
implemented in the spring of calendar year 1997. 
 
March 1996 – The BSD submitted an application to the EPA to renew NPDES permit 
#ME0101397. 
 
January 1999 - The Maine Board on Environmental Protection held a public hearing 
regarding a phased Total Maximum Daily Load (TMDL) and Use Attainability Analysis 
(UAA) prepared by the Department for a 5.5 mile segment of the Salmon Falls River. 



ME0101397 FACT SHEET Page 5 of 53 
W000566-6D-E-R 

 
2. PERMIT SUMMARY (cont’d)  

 
March 10, 1999 – The Maine Board of Environmental Protection (BEP) issued a 
recommendation to the Maine State Legislature to reclassify a 5.5 mile segment of the 
Salmon Falls River from a Class B to Class C waterway. 

 
September 1999 – The 5.5 mile segment of the Salmon Falls River recommended for 
reclassification by the BEP was reclassified from a Class B to Class C waterway. 
 
November 22, 1999 - In accordance with §303(d) of the Clean Water Act and  
40 CFR Part 130, the EPA approved a Total Maximum Daily Load (TMDL) for 
ammonia, biochemical oxygen demand (BOD5) and total phosphorus for the Salmon 
Falls River. The TMDL was prepared in cooperation with the New Hampshire 
Department of Environmental Services (NHDES). 

 
November 24, 2020 – The US Environmental Protection Agency issued final NPDES 
General Permit # NHG58A000 entitled, National Pollutant Discharge Elimination 
System (NPDES) Great Bay Total Nitrogen General Permit for Waste Water Treatment 
Facilities in New Hampshire. 

 
January 12, 2001 – The USEPA grated the State of Maine authorization to administer the 